SESSION II

TERTIARY
TREATMENT FOR

WASTEWATER REUSE

ADVANCED WASTEWATER TREATMENT
DESIGN SEMINAR
RIVERSIDE, CALIFORNIA
MARCH 24, 1972

U.S. ENVIRONMENTAL PROTECTION AGENCY
NATIONAL ENVIRONMENTAL RESEARCH CENTER
ADVANCED WASTE TREATMENT RESEARCH LABORATORY

CINCINNATI, OHI0




Program for
Advanced Wastewater Treatment
Design Seminar

Riverside, California
March 24, 1972

Session Introduction

Mr. John Merrell, Director 30 min. Introduction
Categorial Programs Division

EPA - Region IX

San Francisco, California

Session I - Control of Nitrogen in Wastewater Effluents

Speaker Time Topic

Mr. Edwin F. Barth 45 min, Nitrogen control - general
Biological Treatment Research Prog. considerations including
[...]
recovery is practiced, maximum formation of CaCO3 is also desirable because it results
in maximum CaO production. The optimum pH is about 10. At Tahoe, for example,
10.3 was selected because tests showed that pH to give maximum CaCO3 production.

The pH to be selected when the objective of recarbonation is just pH reduction, will
depend on a number of factors. An effluent standard may determine this pH. If
stabilizing the water to prevent post precipitation is the objective, the pH may be
determined by consideration of the Langelier Index. If, as in the case of Tahoe, a
treatment step such as activated carbon adsorption is to follow lime treatment, this
will determine pH. In the latter case a pH of about 7.5 has usually been selected.

The COZ dose requirements can be calculated from the chemical reactions taking place
and a knowledge of the concentrations of the various forms of alkalinity in the water.
For design of a new plant, alkalinity data must be obtained from samples of liquor
taken from jar tests run at the same pH values as planned for the plant. Results must
be considered very approximate, but they do help in sizing C02 feeding equipment.
Culp and Culp discuss the calculations in detail. It was found in pilot plant work at
Washington, D.C. that the CO, dose for recarbonation between the stages of a
two-stage treatment system can be calculated reasonably well by considering the
reduction in calcium concentration that occurs. This reduction is due to CaCO3
formation with the CO32' coming from the CO,. The calcium content before
recarbonation can be determined satisfactorily from jar tests run at the desired
operating pH. The calcium content after recarbonation can also be determined
approximately by jar test. Results from several pilot plants indicate the soluble calcium
content at the pH of minimum solubility should be about 40 mg/] as Ca. This figure
is probably just as good for calculations as a figure obtained from a jar test. The CO,
dose in mg/l is then equal to:

P 44
Ca reduct D [—]| .
(Ca reduction in mg/l) 40)

A safety factor of about 20% should be added to the calculated dose to compensate
for inefficiency in absorption.

8.4.3 Second Stage Flocculation and Sedimentation

In two-stage treatment, recarbonation is followed by the second stage flocculation and
settling. Experience with equipment for the second stage of treatment with wastewater
is limited. Two very different systems have been tested. The simplest is the system' at
Tahoe. In the Tahoe plant the equipment used is just a longitudinal settler with a 30
minute detention time and a 2,400 gpd/ft2 overflow rate at design flow. No
flocculation equipment is provided. Culp and Culp (1) refer to the settler as a reaction
and settling basin. It has been found at Tahoe that a significant part of the
recarbonation reaction actually occurs in the settler. This is shown by the pH decrease

8-14



of about 0.7 unit that occurs between the recarbonation tank and the settler outlet.
The clarification that results at Tahoe is unusually good for the simplicity of the
equipment.

Jar test and pilot plant work at Washington, D.C. indicated that flocculation after
addition of a flocculating aid was required to obtain satisfactory clarification of that
water. The pilot tests were run in upflow equipment of the integrated type discussed
earlier. Without a flocculating aid, fine CaCO4 precipitate escaped the settler, even
at a settler overflow rate as low as 1,100 gpd/ftz. Using 5 mg/1 of Fe3+, good
operation was observed at overflow rates as high as 1,950 gpd/ftz. Hydraulic
limitations prevented testing at higher rates. Apparently, the good contact between
solids and water during flocculation was beneficial in reducing CaCO3 supersaturation
in the effluent. Precipitation in the filters following the second stage did not occur,
and no pH reduction was required.

In this work the sludge from the second stage was returned to the mixing section of
the first stage to serve as a weighting agent. In waters of low alkalinity or expected
high loads of biological solids, this procedure should be considered.

It is difficult to recommend the amount of flocculation to provide and the overflow
rate to use for second-stage treatment. Jar tests would be of little value because of the
complication of first raising the pH with lime and then lowering with C02. Pilot
testing may be desirable. Such a pilot system would have to include the first stage
equipment and recarbonation equipment, although these could be of crude design. In
the absence of pilot tests to indicate otherwise, flocculation should be provided in the
second-stage system. If filtration is included, a peak dry weather overflow rate of up
to 2,000 gpd/ft2 in the settler may be used. If filtration is not provided, a somewhat
lower overflow rate should be chosen to assure reasonable effluent quality during periods
when an upstream part of the system is not operating properly.

8.4.4 Filtration

The last step in a complete lime treatment system is filtration. Although there are a
variety of filter types that could be used, essentially all the recent test work has been
done with downflow filters of multimedia type. These are essentially the same in
design as a rapid sand filter, except that the media are graded from coarse at the filter
surface to fine at the filter outlet. This is accomplished by using media of different
densities with the largest particles being composed of the least dense material. The
result is a filter bed which has far more capacity for removing suspended solids than
an ordinary sand filter, without impairing effluent clarity. Both gravity and pressure
filters have been used. Each has certain advantages. Generally, however, pressure filters
are more appropriate at smaller plants,

Two media combinations have been tested extensively. These are dual-media of coal
and sand, and tri-media of coal, sand, and gamet. Filters used at Lebanon, Ohio
following a single-stage system (3) and filters at Washington, D.C. following a
two-stage system (2) were of the dual-media type. Both contained 18 in. of anthracite

8-15



coal over 6 in. of sand. Average particle sizes of the media at Lebanon were 0.75 mm
and 0.46 mm; at Washington, D.C., 0.9 mm and 0.45 mm. At 2 gpm/ft the average
run length at Lebanon was about 90 hours using 8 ft of water as the terminating
pressure loss. At Washington, D.C,, filter run length averaged about 50 hours for an
average rate of 3.4 gpm/ft2 and a terminating pressure loss of 7 ft of water. High
clarity waters were obtained in each case. Backwash in both cases was carried out at
20 gpm/ftz. Backwash time was 5 minutes at Lebanon and 10 minutes at Washington,
D. C. In the latter case, a surface wash was included.

These run length figures give a rough idea of the results that may be expected at
other locations. For maximum run length at a given product quality, the depths of
media and their particle sizes should be optimized. Although this was not done for the
above-mentioned filters, pressure loss distribution in the filters at Lebanon as reported
by Berg, et al. (3) indicates that good solids storage in the anthracite was being
obtained. Small pilot filters could be used for optimization of the media.

A reasonable design rate for gravity-flow dual-media filters appears to be about 3
gpm/ftz. Higher rates could result in inconveniently short runs during periods of high
solids load. Rates much lower than 3 gpm/ft2 result in excessive filter costs, not
justified by the longer filter runs. Very long filter runs could result in backwash
probiems from biological activity in the filters. Recommendation of a 3 gpm/ft2 rate is
based upon having good operation of the second-stage settler. Frequent settler upsets
must be avoided.

Tri-media filters are used at the Tahoe plant. These are pressure filters which at design
flow operate at § gpm/ftz. Each bed holds 3 ft of mixed coal, sand, and garnet as
supplied by Neptune Microfloc. Two filters are used in series, and are backwashed in
series, usually when the head loss reaches 16 ft of water. Run length has varied from
4 hours during heavy solids load to about 60 hours under good conditions. Backwash
is carried out at 1S gpm/ftz. The backwash water is reprocessed through the lime
treatment system. More details are given by Culp and Culp (1).

From the available data, it is difficult to give precise criteria for choosing between
dual-media or tri-media filters following lime treatment. The use of garnet allows for a
smaller particle size at the bottom of the filter than is possible with sand. In case of
floc weakness, the trimedia filter offers, therefore, more protection from turbidity
breakthrough. The cost, however, is slightly higher. Where the tri-media fill is not used,
filters can still be backwashed at the onset of turbidity breakthrough. Experience with
dual-media filters on lime treated water has not shown sudden breakthrough to be an
important problem. Where water of the highest clarity is required, tri-media filters may
be of most value.

8.4.5 Sludge Handling

The sludge from a lime treatment system may be handled in two general ways. It may
be thickened, dewatered, and disposed of or it may be thickened, dewatered, and

8-16



recalcined to recover lime for reuse. For small plants, recalcination will not be economically
competitive with disposal and should not be considered unless there are restrictions
on disposal which make that alternative difficult. It can be assumed generally that
for plants over 10 mgd, recalcination of lime sludge will be practical. Recalcination
may also be practical at plants somewhat smaller than 10 mgd, depending on the cost
of purchased lime and other local conditions.

Data given earlier indicate that the volume of sludge from lime treatment will vary
from 1.5% to several percent of feed volume. Sludge concentration will probably be in
the range of 1% to 5%. The actual weight of sludge will vary with the chemical
composition and amount of suspended solids in the feed water. Values have been
observed in the range of 4 to 7 1b/1,000 gal. Sludge production from the first stage of
a two-stage system or from a single-stage system can be estimated approximately by
weighing the dried sludge from jar tests run at the planned operating pH. Additional
sludge produced in the second stage can be assumed to be the CaCO3 formed from
calcium concentration reduction during recarbonation. Calcium content before
recarbonation can be obtained from the above-mentioned jar tests and after recarbonation
can be assumed to be 40 mg/l as Ca.

Design information for the Tahoe sludge handling system is reported by Culp and
Culp. (1) The reader is referred to that publication for further information. The Tahoe
plant is the only one which includes recalcination of sludge from the lime treatment
of wastewater, and that has been operated for a long period of time. Paramenters from
that system can be used as a rough guide for design. The gravity thickener has a
bottom scraper mechanism and is 8 ft deep. Overflow from the thickener is returned
to either the primary clarifier or the first stage of lime treatment. The design solids
loading is 200 lb/day/ftz and the design overflow rate is 1,000 gpd/ftz. Some
preliminary data from pilot work at Washington, D. C. suggest these loadings are high.
The Tahoe equipment was sized, however, to handle’ a volume of sludge equal to
about 9% of the plant design flow. The actual volume of sludge should usually be less
than one third of that volume. At Washington, D.C., recalcined lime was found to
produce a sludge which thickened significantly faster than sludge from wvirgin lime.

If lime is not to be recovered from the sludge, the underflow from the thickener can
be placed directly on drying beds for final dewatering, or it can be dewatered by
centrifuge or vacuum filter.

If sludge recalcination is planned, the thickened sludge would be dewatered, by
centrifuging or filtering and fed to the calcining furnace. The centrifuge may have
advantages over filters for this purpose, such as the ability to separate phosphate
sludge from CaCOj3. Lime from the furnace is stored for reuse. It, along with any new
lime, must be slaked before use. Sludge can be pumped from the thickener to the
centrifuge, Cake from the centrifuge must be transported by conveyor. At Tahoe the
centrate is sent to the primary clarifiers. It has been found at Tahoe that, by
operating the centrifuge with less than maximum solids capture, much of the
precipitated phosphorus can be retained in the centrate. This results in a higher

8-17



quality lime. This mode of operation requires a second centrifuge to remove the
phosphorus rich solids from the centrate. These solids may have value for use in
fertilizer.

The Tahoe dewatering and recalcining system is described by Culp and Culp. The
centrifuge is a 24 by 60 in. concurrent flow type. The calciner is a 14 ft-3 in. diameter,
6 hearth furnace operated at a top temperature of 1,8500 F. Other types of
furnaces have been used in water treatment plants and these should also be applicable
to the sludge from wastewater treatment. The reader is referred to equipment
manufacturers for further information about centrifuges and furnaces.

8.4.6 Control of Lime and Carbon Dioxide Feed

The feeding of lime to a lime softening system can be controlled in a number of
ways. For the wastewater application, the most appropriate appears to be control of
pH, with the pH value being selected for good suspended solids removal or to meet a
phosphorus removal requirement. Where flow equalization is employed, pH sensing
alone should be sufficient. Where there is substantial diurnal variation in flow, better
control can be maintained by flow proportional-pH control. Systems are available
for this type of control,

Carbon dioxide dose is also controlled by pH. As in the case of lime feed, flow
proportional-pH control would be preferred where there is diurnal variation in flow.

There is a tendency for pH electrodes to become coated with precipitates and lose
sensitivity. The precipitate can be dissolved with acid. In some instances, however, it
has been found satisfactory to use manual control because of difficulties with the pH
control system.

8.4.7 Scale Formation on Equipment

Because the water in a lime treatment system is supersaturated to some degree with
CaCO3 and other precipitating substances, there is a tendency for scale to form on
equipment and pipe surfaces. The problem is particularly serious with the lime slurry
from the slaker. This can quickly plug the slurry line to the rapid mix tank. There
should be easy access to all parts of this line for cleaning. At one small plant a
flexible hose was used to feed lime slurry. By periodically flattening or flexing the
hose, the scale was removed. The mechanical mixer in the rapid mix tank will also
become scaled and must be cleaned.

Scale can also form in sludge lines and the effluent line from the first-stage clarifier.
It is recommended that open troughs be used wherever possible. Provision should be
made for cleaning lines when open conduits are not possible.

Possible scaling of filters has already been mentioned. Recarbonation before the filters
will minimize scale formation.

8-18



8.5  Capital and Operating Costs

Because of the short history of lime treatment of wastewater, there is a scarcity of
capital and operating cost information. Costs are available for the Tahoe plant and are
reported by Culp and Culp (1). Capital cost for the 7.5 mgd lime treating facility was
$1,115,000 and cost of the filters was an additional $705,000. For 1969 the estimated
operating costs exclusive of equipment amortization were 7.3¢/1,000 gal. for lime
treatment without filtration and 2.8¢/1,000 gal. for (filtration. Amortization of
equipment, based on costs adjusted to the 1969 national average, interest of 5% for 25
years, and the assumption of the plant operating at full capacity, would add
2.7¢/1,000 gal. for treatment without filtration and 1.8¢/1,000 gal. for filtration. For"
the plant operating at full capacity the total cost of operation would then be
10.0¢/1,000 gal. without filtration and 14.6¢/1,000 gal. including filtration. The
fraction of the cost resulting from amortization is a substantial 31% even with the
assumption of full capacity. There is an obvious need to keep equipment size to a
minimum. Flow equalization deserves strong consideration when planning for lime
treatment of secondary effluent to minimize the initial cost of new equipment.

Additional costs for lime treatment based on information from Tahoe and other
sources have been reported by Smith and McMichael (6). Tables 8-2 and 8-3 show

Table 8-2
CAPITAL COST OF LIME TREATING FACILITIES
Cost (3)
Treatment Plant Size (mgd)
10 10 100

Single-Stage without Filtration 100,000 1,200,000 5,500,000
Two-Stage without Filtration 160,000 1,500,000 7,900,000
Dual-Media Filtration 110,000 510,000 2,300,000

Table 8-3

TOTAL COST FOR LIME TREATMENT OF WASTEWATER
Cost (¢/1,000 gal.)

Treatment Plant Size (mgd)
1.0 10 100
Single-Stage without Filtration 13 7 4
Two-Stage without Filtration 16 9 6
Dual-Media Filtration 8 3 1.4

costs based largely on their results. Capital costs have been updated to December,
1970. Amortization is at 6% for 25 years. For 1 mgd plants, recalcination equipment is

8-19



not included. All lime would be purchased. The applicability of recalcination was
discussed earlier. Component costs making up the total cost figures represent an
average for the whole country. Local conditions may cause significant deviation from

these values.



8.6

References — Chapter 8

. Culp, R. L., and Culp, G. L., Advanced Wastewater Treatment, Van Nostrand

Reinhold Company, New York (1971).

O’Farrell, T. P., and Bishop, D. F., “Lime Precipitation in Raw, Primary, and
Secondary Wastewater’”, Presented at the 68th National Meeting of AIChE,
Houston, Texas (March 1971).

qug, E. L., Brunner, C. A., and Williams, R. T., “Single-Stage Lime Clarification of
Secondary Effluent”, Wat. and Wastes Eng., 7:3, p 42 (1970).

Buzzell, J. C., and Sawyer, C. N., “Removal of Algal Nutrients from Raw'
Wastewater with Lime”, JWPCF, 39:10, Part 2, p R16 (1967).

. Haney, P. D., and Hamann, C. L., “Recarbonation and Liquid Carbon Dioxide”,

JAWWA, 61:10, p 512 (1969).

Smith, R., and McMichael, W. F., “Cost and Performance Estimates for Tertiary
Wastewater Treating Processes”, Robert A. Taft Water Research Center, Report No.
TWRC-9 (June, 1969).



LIME RECOVERY AND REUSE




LIME RECOVERY AND REUSE
by

Robert B. Dean
Chief, Ultimate Disposal Research Program
Advanced Waste Treatment Research Laboratory
National Envirommental Research Center
Cincinnati, Ohio 45268

Riverside, California
March 24, 1972



1

2.

3.

LIME RECOVERY AND REUSE

Contents

Lime Recovery Aspects of Advanced Waste Treatment as Practiced at
South Tahoe, through page 369.

Lime Equations.

Selected Graphs from Mulbarger et al., December 1969, "Lime Clarification,
Recovery, Reuse, and Sludge Dewatering Characteristics," JWPCF Ll(12),
2070-85 .

Cost data prepared by R. Smith, 1969, Figures L and 5.



LIME RECOVERY AND REUSE ASPECTS

of

ADVANCED WASTEWATER TREATMENT
AS PRACTICED AT SOUTH TAHOE

by

SOUTH TAHOE PUBLIC UTILITY DISTRICT
SOUTH LAKE TAHOE, CALIFORNIA

for the

WATER QUALITY OFFICE
ENVIRONMENTAL PROTECTION AGENCY

Project 17010 ELQ (WPRD 52-01-67)

August 1971

For sale by the SBuperintendent of Documents, U.8. Government Printing Office
Washington, D.C. 20402 - Price $3.23



EPA Review Notice

This report has been reviewed by the Environ-
mental Protection Agency and approved for
publication. Approval does not signify that

the contents necessarily reflect the views and
policies of the Environmental Protection Agency,
nor does mention of trade names or commercial
products constitute endorsement or recommen-
dation for use.

it



SECTION III

INTRODUCTION

Today there is widespread public recognition of the gross in-
[...]
a sump where either of two pumps lifts it to the top of the nitrogen re-
moval tower, the first tower of its kind used in a municipal wastewater
plant. The tower has a nominal capacity of 3.75 mgd (one-half plant
capaclty), and is the only part of the full-scale plant which is still con-
sidered to be experimental {n nature. Water pumped to the tower has
pH=1l#+, indlcating that the ammonia is virtually all present as dissolved
gas, rather than as ammonium ion in solution. Large quantities of air
must be clrculated through the tower for best efficiency, so that an open
packing must be used In the tower to minimize head losses and power
requirements for the circulating fan.

The water is distributed uniformly from a horlzontal tray across
the top of the packing, which is made of treated hemlock slats spaced at
1.5 in. vertically and 2 in. horizontally. As the water strikes a slat,
droplets are formed. Surface film thickness ln the droplets is at a- mini-
mum as they are forming, and thls favors the escape of ammonla gas from
the droplet. By clrculating a great amount of alr through the tower, the

35



air surrounding the droplet is kept at a low ammonia concentration, pro-
moting a maximum transfer of ammonia from the water to the air. Once
droplets are fully formed, very little further transfer of ammonia takes
place, so the droplets are coalesced on top of the next slat below and
new droplets are formed as the water falls off the slat, allowing further
escape of the ammonia. This process is repeated about 240 times In one
pass through the 24-ft-high tower.

Air in the tower flows across the descending droplets. The air
enters through the side louvers and travels horizontally to a central
plenum, where it is discharged vertically upward through a fan that has a
maximum capacity of 700,000 cfm. Tower loading rates are about 2.9gpm
of water per square foot, and about 390 cfm of air per gallon of waste-
water. The efficiency of the tower in removing ammonia will vary from
30 to 98 percent, depending principally upon air and water temperatures
and to a lesser extent upon hydraulic loading and air supply.

From the catch basin beneath the nitrogen removal tower, the
tower effluent passes over a weir for flow measurement, and then into
another basin beneath the tower, which contains three sections. The
first section is the primary recarbonation basin. Here, carbon dioxide
gas, supplied by compressing stack gasses in the incinerator building,
is dissolved in the water to lower the pH from 1l to 9.6. The recarbon-
ated water is then held in a contact basin for 30 minutes or more to allow
complete formation and some settlement of calcium carbonate. This basin
is equipped with equipment for continuous sludge removal. The third
section of the basin is the secondary recarbonation chamber, where the
pH is reduced from 9.6 to any desired level, usually 7.5, by further
addition of carbon dioxide.

The recarbonated water then flows through two ballast ponds in
series. The ballast ponds are used to store water for backwashing the
mixed-media filters, and to reduce peak flows to the filters and carbon
columns.

Water is pumped from the ballast ponds to the filters and carbon
columns. Ordinarily about 5 mg/1 of alum are added to the filter influent
water. Three pairs of mixed-media filter beds, developed especially for
filtering waste water, handle the plant flow.

The mixed-media bed, with pores graded coarse to fine in the
direction of flow, is composed of coarse coal, with a specific gravity of
1.4; medium-sized sand, with a specific gravity of 2.65; and fine garnet,
with a specific gravity of 4.5. A properly graded bed made of these
materials | “ovides an almost ideal coarse~to-fine filter. Because of the
different specitic gravities of the three materials, the particles retain
their desired position in the depth of the bed during backwashing. The

36



fine filter media is supported on a conventional bed of graded gravel, to
which has been added an important new feature, a 3-in. layer of 16-mesh
garnet. This extremely heavy material (specific 4.5) positively prevents
any movement of the gravel bed below, and also prevents any penetration
of the fine garnet above into the gravel supporting bed. The filters are
equipped with rotary surface washers, and rotation indicator lights. Good
surface wash is essential to proper operation of the coarse-to-fine filters
because of the large quantities of particulates removed from the water and
stored throughout the depth of the bed.

Each pair of beds comprises a filter unit, and they operate in
series both during filtration and backwash. A total depth of 6 ft of fine
media is provided in each pair of beds. With coarse-to-fine filters, the
length of filter run is almost directly proportional to the depth of fine
media, so that the length of run for the two beds in series is about double
that for a single bed. By backwashing the two beds in series, about half
as much backwash water is discharged to the decant tank and then return-
ed at a slow rate to the rapid-mix basin for reprocessing.

When a pair of filters is plugged or no longer produces a high
quality effluent, it is automatically taken off the line, backwashed,
filtered-to-waste, and restored to service. This is all done automatically
and monitored through a control panel located in the filter building.

The filtered water next flows under pressure to the eight carbon
columns, which operate in parallel. Each column is 12 ft in diameter by
24 ft high, and contains about 22 tons of 8 X 30 mesh granular activated
carbon. Flow in the columns is of the moving bed, countercurrent type -
that is, water flows from the bottom to top of the column, while movement
of the carbon is down, the fresh carbon being added at the top and the
spent carbon removed at the bottom. This system permits frequent removal
and corresponding addition of carbon for maximum operating efficiency.

The water is in contact with the carbon for a period of 15 to 25
minutes, during which the adsorption of organics by the carbon takes
place. The carbon column effluent is colorless, odorless, low in organics,
and sparkling clear.

The high quality of the water following complete treatment vastly
improves the efficiency of chlorination, the final step in the liquid pro-
cessing. As compared to chlorination of ordinary secondary effluent, the
chlorination of the reclaimed water at South Tahoe is many times more ef-
fective, as virtually all of the chlorine-demanding materials, except am-
monia, present in the secondary effluent have been removed. With rapid
violent mixing at the point of chlorine application, good disinfection can

37



be accomplished in the presence of ammonia. One explanation offered is
that chlorine reacts more rapidly with bacteria and viruses than with am-
monia.

Solids Handling System. As mentioned previously, all solid
plant wastes are processed in multiple hearth furnaces. The biological
and waste chemical sludges are incinerated, the lime mud is recalcined
and reused in the process, and the spent granular carbon is regenerated
and reused.

The materials to be incinerated include primary and waste activ-
ated sludge, waste chemical sludge, screenings, skimmings, and the
centrates from the lime and sludge centrifuges.

A mixture of all of these materials is pumped to the sludge cent-
rifuge, which operates at about 1,600 rpm, where a polymer is added and
the sludge is partially dewatered to a solids content of about 19 percent in
the cake. The cake is conveyed by belt to a multiple hearth furnace; the
fuel is natural gas. The furnace is operated at about 1,600 °F and re-
duces the sludge to an insoluble sterile ash, which may be disposed of on
the plant grounds. The furnace stack gas is cooled to 110°F and scrubbed.
There is no odor, smoke or steam plume, and the discharges meet all air
pollution codes. When the sludge dewatering or incineration equipment is
out of service, the old sludge digesters may be used for sludge storage.

Handling of the spent lime mud is similar to that just described
for biological sludge. Lime sludge from the chemical clarifier is pumped
to a sludge thickener which thickens the sludge to about 8 percent solids.
The thickened sludge is then pumped to a centrifuge for further dewatering
at 1,600 rpm. The cake contains about 40 percent solids. The lime is re-
calcined at about 1,850°F to a calcium oxide content of about 50 to 80 per-
cent. Again the stack gas is cooled and scrubbed so that there is no air
pollution. Only about 75 percent of the lime sludge is recalcined and re-
used. The other 25 percent is wasted, mostly hydroxyapatite, in the cen-
trate to the primary clarifier and thence to the sludge furnace, or directly
to the sludge furnace. Alternately, the centrate from the lime centrifuge
can be dewatered in a second centrifuge and the cake incinerated in the

sludge furnace.

The recalcined lime is conveyed pneumatically to a storage bin,
and then reused in the process. Makeup lime is unloaded from trucks
pneumatically and stored in a separate bin. Separate gravimetric feeders
and slakers are provided for the recalcined and makeup lime. Many of the
furnace operations are controlled from a panel on the main floor of the in-
cineration building.

38



The carbon regeneration equipment is located in the filter build-
ing. After the carbon becomes saturated with materials removed from the
wastewater, it loses its capacity to absorb certain organics, and must be
regenerated. Originally in 1965, a break~-through of MBAS (or detergents)
was the indicator that regeneration was needed. With the advent of the
soft detergents, a high COD content in the carbon column effluent has
become the indicator. In regeneration a carbon column is pressurized
and the carbon slurry is drawn off the bottom of the column to one of the
dewatering bins. Here the free moisture drains off in about 10 minutes,
leaving carbon with a moisture content of about 40 percent, which is
suitable for introduction of carbon to the furnace. Spent carbon is fed to
the furnace at a controlled rate by a screw conveyor equipped with vari-
able speed drive. The carbon regeneration furnace is operated at about
1,700°F in a limited oxygen atmosphere with the addition of steam. The
rate of feed to the furmace and the hearth temperatures are controlled by
the apparent density of the regenerated carbon, which is held at 0.48 to
0.49. As a check on regeneration efficiency, iodine numbers ( a relative
measure of adsorptive capacity) are run on carbon samples in the laboratory.
The carbon is regenerated to full virgin activity with an attrition loss that
is about 8 percent per cycle. The regenerated carbon is cooled in a quench
tank, pumped by a diaphragm slurry pump to wash tanks, washed to remove
carbon fines, and then returned to the top of the carbon column.

39



SECTION VII

PLANT DESIGN DATA

The principal design criteria for the South Tahoe Water Recla-

mation Plant are tabulated below.

Item Amount

Plant design average flow 7.5 mad
Peak flow rate (except as noted below) 15.0 mgd
Peak flow rate (filters and carbon columns) 8.2 mgd
Maximum hydraulic rate 20.0 mgd
Plant design BOD (summer) 325 mg/1
Plant design BOD (winter) 250 mg/l
Plant suspended solids (summer) 200 mg/l
Plant suspended solids (winter) 150 mg/l
Water temperature (summer) 17¢ C
Atmospheric pressure (elevation 6,300 ft) 11.6 psi
Primary clarifier No. 1

Surface area 2,350 sf

Flow 2.7 mgd

Overflow rate
Primary clarifier No. 2
Surface area

Flow
Overflow rate

Aeration basins 1,2, and 3, plug flow
Flow
Volume
Detention (without recycle)
BOD loading

41

1,150 gpd/sf

7,850 sf

4.8 mgd

610 gpd/sf

2.7 mgd

115,000 cf

7.5 hrs

50 lbs/1,000 cf



Item

Amount

Pumps to tertiary plant

No. 1
No. 2
No. 3

Surface wash booster

Mixed media filters
Flow
Units, 3 sets of 2 series beds
Hydraulic loading
Backwash rate
Area each bed
Surface wash flow

Waste backwash water receiving tank
Capacity

Carbon columns (8),upflow countercurrent
Flow
Carbon volume, each column
Carbon depth, effective
Contact time
Hydraulic loading

Chlorination equipment
Three feeders, each

Carbon regeneration furnace, 6-hearth,
S54-inch diameter, gas-fired
Capacity, dry carbon

Sludge dewatering equipment, concurrent
flow centrifuges, 24" x 60"
Organic sludge
Number
Capacity, each, dry solids
- Lime -sludge
Number
Capacity

44

1,900 gpm
3,800 gpm
4,200 gpm
500 gpm
8.2 mgd

5 gpm/sf

15 gpm/sf
380 sf
0.6 gpm/sf

80,000 gals

8.2 mgad
1,810 cf
- 14 ft
17 min
6.5 gpm/sf

2,000 lbs/day

6,000 lbs/day

2
450 lbs/hr

i
1,650 lbs/hr



Item

Amount

Sludge incineration furnace, 6-hearth
14'-3" diameter, gas-fired
Capacity, dry solids

Lime recalcining furnace, 6-hearth

14'-3" diameter, gas-fired
Capacity, dry CaO

45

900 lbs/hr

10 tons/day



SECTION XVII

LIME RECOVERY AND REUSE

General. At a flow of 7.5 mgd through the water reclamation plant
approximately 17 tons (dry CaO basis) per day of lime mud would have to
be dewatered and disposed of. Since about 93% by weight of this lime mud
is in the form of calcium carbonate , disposal costs would include not only
dewatering and disposing of about 34 tons of water and solids but also the
loss of recoverable calcium oxide. By recovering the lime through recal-
cination, the total blow-down of waste solids is reduced to about 1.5 tons
of dry solids. The cost of recalcined lime as shown later would be slight-
ly more than that of new lime at 7.5 mgd; however, at this flow the reuse
of lime reduces by a factor of 20 the amount of water and sludge to be dis-
posed of and, therefore, effects a substantial cost savings.

Physical System. Lime mud is pumped from the chemical clarifier
and recarbonation reaction basin to a 30~foot diameter gravity thickener,
with a design overflow rate of 1000 gal/ft2/day. Thickened lime mud is
pumped to a 24" x 60" solid bowl concurrent flow centrifuge. The cake
from the centrifuge is carried by a belt conveyor to a 14.3 foot diameter,
six hearth furnace in which calcium oxide and carbon dioxide are produc-
ed. The recalcined lime is conveyed out of the furnace by gravity through
a crusher to a thermal disc cooler where lime temperatures are lowered
from 700°F to 100°-150°F, and then into a rotary air lock. The recalcined
lime is pneumatically conveyed from the rotary air lock to a 35-ton capac-
ity recalcined lime storage bin for eventual reuse. Stack gases, rich in
carbon dioxide, are scrubbed in a multiple tray scrubber before being ex-
hausted to the atmosphere. A portion of the gases are recycled to the re-
carbonation system. See Figure 4l.

Solids wasting must be performed continuously to maintain an accept-
able calcium oxide content in the recalcined lime. Wasting can be accom-
plished by feeding recovered lime to the primary clarifier, by diverting
part of thickener influent to the primary clarifier, by conveying lime mud
cake from the centrifuge directly to the organic sludge furnace or by us-
ing the centrifuge to classify the phosphate and other inerts into the cen-
trate and the calcium carbonate into the dewatered cake conveyed to the

139



CENTRATE
10 PRINARY
CLARIFIER
INFLUERT
CHMANNEL

PaN

LI
CENTRIFUGE

—  courmessons g
L /)
Thicn 1 / $LUDGE WL Eeuraruat
— LINE OR
T~ w ) \\‘ SEWAGE SLUDGE
O pyrass
M7 sTack
HOT AR
1MOUCED L_z RETURN
onAFY / { .
FAN 4 ¥ -+ L reveRsIsLe
v
S CONYEYOR
(s) [ — [O] ‘
NEYERSIBLE
Jﬁ_ JlL FEED CONYEYOR / -
PSS - SEvASE fhos
OENATENED SLUOGE CHEmICAL
serunett . ' LIBE SLUDGE FURNACE T
svmust il yeanry STORAGE BIN HH
]
TRycs
‘ LOAD ING

I ' }/\1
)
Line
RECALCINING
FURNSCE - &
| £2- g~
i NERE =3
o= - = PNEUNATIC
=ow S a UNLOAD ING
5
) Fomero
—
FURNACE THERMAL
2ARBLE DIsC. LINE
ARN ORIVE cooLER FEEDER
\ LiNE
o SLAKER
@v RECALCINED FRESH
LINE 10 LINE T0
SPLITTER SPLITTER
COMBUSTION SHAFT 801 80X
AR BLOWER cooLING
AR FAN
RECALCINLD
LINE BLOWER
FI1GURE 41
SoLIDS HANDLING
LIME SLUDGE

141




recalciner. A second centrifuge dewaters the centrate from the first
machine and its cake is conveyed to the organic sludge furnace.

The centrate from the lead centrifuge may be returned to the prim-
ary clarifier instead of directed to the second machine. The second cen-
trifuge's centrate is returned to the primary. The spillage from the lime
conveyor belt is collected in a tray and returned to either the primary
clarifier or to the lime mud thickener.

QOperating Practice. Since plant startup in 1968, steps have been
taken to remove all active lime or waste lime mud streams from the prim-
ary clarifier. As described in the "Chemical Treatment" section, feeding
active lime to the primary clarifier led to organic sludge dewatering prob-
lems and to some extent adversely affected primary clarification. Waste
lime mud streams being returned to the primary clarifier also affected, but
to a lesser extent, the dewatering characteristics of the raw and waste
activated sludges.

In January, April and May 1970, and from July 1970 to date, the
lime centrifuge has been used to classify inert materials out of the feed
to the recalcining furnace. At the same time, the classified centrate from
the first centrifuge has been dewatered and clarified in a second centri-
fuge and dried in the organic incineration furnace. The degree of classi-
fication and resulting economies are discussed later in this section.

Lime Mud Thickening. Total solids tests were used to evaluate
the efficiency of the lime mud thickener. To determine the amount of cal-
cium lost over the thickener launder the following procedures were used.
Basin overflows and sludge withdrawals were measured to determine the in-
fluent flow. The amount of calcium in the thickener influent was determin-
ed by heating the influent total solids samples in the laboratory muffle
furnace at 1850°F for two hours and then determining the available CaQ
content. By this method, the calcium hydroxyapatite, CagOH(PO4)3, was
not included, and the value reflected only the calcium in CaCQO3 and
Ca(OH)2. Part of the influent sample was filtered 0.45 u millipore filter
and calcium hardness was run on the filtrate to determine the Ca(OH),.
The difference in the two provided the pounds of usable calcium available
for thickening.

The pounds of usable calcium in the thickener overflow were found
by determining the difference in calcium content between acidified and fil-
tered samples.

143



The amount of usable calcium lost over the thickener launder was
evaluated over an eight hour composite sampling period. Using the pro-
cedures described above, 0.04% by weight of the usable calcium coming
into the thickener was lost over the weir.

The true ability of the thickener to concentrate lime mud solids
could not be evaluated due to low plant flows. Thickener influent percent
solids were about 1% by weight. At chemical clarifier flows of 2,8 mgd
and thickener underflow rates of 36 gpm, the lime mud was thickened to
4.9% solids; whereas at 3.7 mgd through the chemical clarifier and 15 gpm
thickener underflow rate, lime mud was thickened to 8.3% solids.

Lime Mud Classification and Dewatering. During the lime centri-
fuge acceptance tests, three bowl speeds were evaluated to determine the
optimum centrifugal bowl speed. The three bowl speeds evaluated were
1600, 1800, and 2200 rpm. Each of the three evaluations were conducted
at 140:1 gear reduction ratio. The function of the gear unit is to drive the
conveyor at a fixed speed relative to the bowl. For the three bowl speeds
above, the conveyor revolved at approximately 11.5, 13, and 15.5 rpm. For
all three bowl speeds evaluated, the cake solids ranged from 36-38%, and
recovery or capture remained fairly constant. As a result, the lowest bowl
speed of 1600 rpm was chosen for plant operations because of the reduced
wear and maintenance problems.

Chemical Addition. Since the lime centrifuge is used primarily
for classification purposes and not dewatering, polyelectrolytes were not
used to condition the thickened mud prior to centrifuging. In the next
[...]
after changes in process variables to permit the furnace to reach equilibrium.
A sample was then composited at 15-minute intervals from the No. 6 hearth -
for an additional hour. Composite feed samples were also collected at the
same intervals and recalcined in the laboratory muffle furnace at 1800°F for
1 hour to insure that the potential input calcium oxide remained constant.

To establish a qualitative base line, calcium oxide and slaking rate
tests were performed on virgin makeup lime. The data presented in Figure
48 shows that the makeup 16 x 50 mesh granular quicklime used at South
Lake Tahoe is highly reactive. A 40°C temperature rise is reached in less
than 30 seconds and the reaction completed in seven minutes. Identical
results were achieved in three separate tests of the sample.

The effect of temperature on the recalcined lime activity at a constant
feed and rabble rate was first investigated. Table 16 shows that recalcin-
ing temperatures between 1600°F and 1900°F had a major effect on recalcin-
ed lime activity, although all three temperatures produced lime which, un-
der the AWWA standard, was considered to be highly-reactive. Within
this temperature range there was no indication that the lime was being over-
burned, since the total reaction time was well within the time requirements.
Recalcining lime at 1900°F as opposed to 1800°F produced a 5% increase in
available calcium oxide, but very little improvement in an already accept-
able slaking rate.

At 1600°T the flour-like recalcined lime showed pronounced tenden-
cies to agglomerate into soft, easily crushed particles of 1/4 inch to 3/4
inch diameter. Many of the particles contained centers of unburned organ-
ic sludge. Additional evidence of unburned organic sludge was observed
in the Dewar Flask after the slaking test. ‘

For the second phase, the rabble rate was varied between 1.5 and
2.0 rpm while the temperature and feed rate were held constant. At both
1900°F and 1600°F the variation of rabble rate showed very little effect on
the recalcined lime activity. Once again temperature proved to be the maj-
or variable. Table 17 shows the results of varying the rabble rate.

Finally, to determine the effect of feed rate, the temperature and rab-
ble rate were held constant at 1900°F and 1.5 rpm, respectively. The feed
rate to the centrifugal was run at 870, 820, and 450 pounds of dry solids
per hour. Table 18 shows that the total slaking time doubled when the feed
rate was reduced from 870 lbs/hr to 450 lbs/hr with no significant change

156



-LSt-

FIGURE 48

VIRGIN LIME SLAKING RATE TEST
AWWA STANDARD B202-65

90
80 M_' O
/'
70 1/
o ]
w [
g !
2 -~ |
< % N
[ o
g |
w !
= ! CALCIUM OXIDE CONTENT: 94.2%
2 o7 3-MINUTE TEMPERATURE RISE:  56.6°C
’5‘ ] TOTAL TEMPERATURE RISE: 58.8°C
o ,' TOTAL ACTIVE SLAKING TIME: 7 min
a0
h
'
'
i
'
04
J
d 205
20
0 1 2 3 4 5 6 7 8 10
SLAKING TIME. MIN.




TABLE 16

Effect of Temperature On

Recalcined Lime Activity

At a Constant Feed and
Rabble Rate

Recalcining Temperature °F

No. 3 Hearth 1640 1630 1450
No. 4 Hearth 1900 17 10 1620
No. 5 Hearth 1900 1780 1600

Percent CaQ 86 81 76

Slaking Rate:

60 Sec. Temp. Rise, °C 50 48 41

Total Temp. Rise, °C 51.5 48 4]

Total Reactive Time, min. 2 1 l
Feed Rate, lbs/hr(l) 870 800 870
Rabble Rate, rpm 1.5 1.5 1.5

(1) Dry solids to centrifuge

158



TABLE 17

Effect of Rabble Rate
On Recalcined Lime
Activity At a Constant

Feed Rate
Rabble Rate, rpm
2.0rpm 1.5 rpm
1900°F Avg Temp (1)
Percent CaO 86 86
Slaking Rate
60 Sec. Temp. Rise, °C 51.5 50
Total Temp Rise, °C 52 51.5
Total Reaction Time, min. 1.5 2
Feed Rate (2}, 1bs/hr 940 870
1600°F Avg Temp (I
Percent CaO 70 76
Slaking Rate
60 Sec. Temp. Rise, °C 39 41
Total Temp Rise, °C 39.5 41
Total Reaction Time, min. 2 1
Feed Rate (2), lbs/hr 830 870

(1) Average of No. 4 & No. 5 Hearth temperatures
(2) Dry solids to centrifuge

159



TABLE 18

EFFECT OF FEED RATE ON

RECALCINED LIME ACTIVITY

AT 1900°F () AND 1.5 RPM
RABBLE RATE

FEED RATE _ (2) Ibs/hr

870 820 450
Percent CaO 86 90 89
Slaking Rate
60 Second Temp. Rise, °C 50 50.5 50.5
Total Temp. Rise, °C 51.5 53.5 53.5
Total Reaction Time, min. 2 2.5 4

(1) Average of No. 4 and No. 5 hearth temperatures
(2) Dry solids to centrifuge

160



in the calcium oxide content. All three feed rates produced highly-react-
ive recalcined lime under the AWWA standard. However, the lower feed
rate produced a less reactive lime.

The optimum fumace conditions in terms of recalcined lime activity
appear to be about 1900°F on the fourth and fifth hearths at 1.5 to 2.0 rpm
rabble rate for 800-900 lbs/hr of dry solids to the centrifuge. The centri-
fuge was being used as a classifying device during this test period. On
the basis of the 75% capture that was obtained, the actual furnace feed
rate for the optimum conditions was 600 to 700 lbs/hr.

A slightly less reactive lime was obtained at an average recalcining
temperature of 1750°F. At the same loading rates and taking into consider-
ation the higher natural gas consumption, increasing the calcium oxide
content from 81% at 1750°F to 86% at 19000F saved approximately $2.00 per
ton of dry solids fed to the furnace.

The soft burned recalcined lime produced at South Lake Tahoe has,
as previously mentioned, a flour-like texture. Individual particles are not
easily seen without magnification. The large surface area to volume ratio
makes the recalcined lime very easy to slake. Tables 16, 17 and 18 all in-
dicate that the total slaking time was four minutes or less; whereas the
highly reactive 16 x 50 mesh granular makeup lime required seven minutes
for total slaking.

Conclusions. At the 7.5 mgd design flow about 34 tons per day of
dewatered lime would have to be disposed of if lime recovery and reuse
were not practiced. Through lime recalcination the total blow-down of
waste solids is reduced to approximately 1.5 tons of dry solids. The cost
of recalcined lime is slightly more than that of new lime, however, the
reuse has and will avoid the costs of disposal and purchase or production
of COp. Lime recovery and reused at South Lake Tahoe has demonstrated
the following:

l. Lime recalcination provided not only 72 percent of the lime used
for the past three years, but also a usable source of carbon dioxide.

2. Industrial gravity type thickeners are an effective device for
thickening lime mud containing orgamc solids with very low weir overflow

losses of usable calcium.

3. A concurrent flow centrifuge can be used to separate or classi-
fy phosphate rich inerts and magnesium from reusable calcium carbonate.

161



4. Three centrifuge bowl speeds, 2200, 1800, and 1600 rpm, were
used to determine optimum bowl speed. All three speeds produced approx-
imately the same percent cake solids and recovery or capture. Consequent-
ly the lowest bowl speed, 1600 rpm, was selected for plant operations to
reduce wear and maintenance costs.

5. The lime centrifuge performed as expected with high solids
captures at high pool depths and lower flows to the machine. Conversely,
at low pool depths and higher flows solids capture was less.

6. At 9 tons of solids to the furnace per day, the optimum recal-
cining conditions were 1900°F on the number 4 and 5 hearths with a 1.5-
2.0 rpm rabble rate.

7. Of the three parameters, recalcining temperature, rabble rate
and feed rate, temperature had the most effect on recalcined lime activity.
The CaQ content in the recalcined lime was increased 15% by raising the
temperatures from 1600°F to 1900°F.

162



SECTION XXV

CAPITAL AND OPERATING COSTS FOR CONVENTIONAL AND ADVANCED
WASTE TREATMENT

Introduction. The increasing interest by the general public in the
quality of the environment has stimulated several questions concerning
water pollution abatement. One of the most significant questions is what
the cost of cleaning up our nation's lakes and rivers will be. In some in-
stances, the addition of secondary treatment will be sufficient to reduce
the problem; however, in other areas one or more of the various advanced
waste treatment processes will be required to eliminate a pollution prob-
lem. A knowledge of the costs for the various degrees of conventional
and advanced waste treatment is essential in planning the nation's water
pollution abatement needs.

The purpose of this section is to present in detail the actual costs
of conventional and advanced waste treatment and to briefly review the
benefits of the plant scale conventional-advanced waste treatment scheme
used continuously since 1968 at South Lake Tahoe.

This section will show that the total cost at 7.5 mgd was $166/mg
for conventional waste treatment and $217/mg for advanced waste treat-
ment. These costs are based on producing the extremely high quality re-
claimed water described in earlier sections with 100 percent reliability.
Lesser requirements should demonstrate lower costs. Thus at South Lake
Tahoe, the cost of advanced waste treatment is approximately 30 percent
greater than the cost of conventional treatment.

The conventional and advanced waste treatment phases, with the
exception of the ammonia stripping tower, are designed for 7.5 mgd. The
ammonia stripping tower design capacity is 3.75 mgd.

Conventional treatment includes primary clarification, and both
plug flow and completely mixed activated sludge secondary treatment.
The activated sludge process is operated with a high organic loading and
low mixed liquor suspended solids and sludge age, to prevent nitrification

323



and to keep the majority of the nitrogen in the ammonium ion form. The
mixed liquor is chlorinated at 2 mg/1 before clarification if nitrifying or-
ganisms begin to proliferate. Raw and waste activated sludges are de-
watered in centrifugals and then incinerated.

Advanced waste treatment begins with phosphorus removal and clar-
ification of the secondary effluent, using lime. The spent lime mud is
thickened in a gravity thickener, dewatered by cenfrifuging, and then re-
calcined in a multiple hearth furnace for reuse. Phosphorus rich lime mud
is classified in the centrifugal and wasted to the organic sludge system.

The effluent from the lime clarifier flows through an ammonia strip-
ping tower to a two-stage recarbonation system. Scrubbed stack gases
from the lime recalcining and sludge incineration furnaces are used to neu-
tralize the high pH water. The recarbonated effluent then is pumped to
mixed media filters and carbon columns. Two ballast ponds, each one
million gallons in capacity, float on the system in order to provide flow
equalization and supplemental filter backwash water. Spent carbon is
withdrawn periodically from the carbon columns, thermally reactivated in
a separate multiple hearth furnace, and then returned to the carbon col-
umns. The carbon column effluent is dosed with 2 mg/l1 of chlorine and
then lifted 1,500 feet and through 27 miles to Indian Creek Reservoir in
Alpine County, California.

Assumption for Capital Costs. The capital costs include all equip-
ment and construction costs. They do not include design costs. The
equipment and construction costs were taken from District records of act-
ual contracts awarded for the various treatment phases. These contracts
were completed at various periods between 1960 and 1968. The EPA
Sewage Treatment Plant Construction Cost Index, Base Year 1957-1959=
100, was used to adjust the capital costs to 1969. It was assumed that
the San Francisco Region Indexes were equivalent to South Lake Tahoe.
All costs were adjusted to 1969 San Francisco Index and then to the Nat-
ional Average Index for 1969. The 1969 Index values used were 136.2 for
San Francisco and 127.1 for the Nation. The 1969 replacement costs per
million gallons were based on the national average at 7.5 mgd design ca-
pacity assuming capital amortization of all the costs at § percent for 25
years and no federal assistance. In fact, the capital costs to the District
were much lower since federal grants from the USPHS, EDA, and EPA fin-
anced approximately 46 percent of the total construction cost for conven-
tional and advanced waste treatment.

Capital Costs. The capital costs are shown in Table 55 and also
later in the operational cost tables. Included in the capital cost figures
for a specific treatment phase are items common to several processes.

324



TABLE S5

SOUTH TAHOE PUBLIC UTILITY DISTRICT, CALIFORNIA

CAPITAL COSTS FOR CONVENTIONAL AND ADVANCED WASTE TREATMENT PLANT

Treatment Phase

CONVENTIONAL TREATMENT
Primary
Activated Sludge
Organic Sludge 5!
Chiorination

TOTAL, Conventional Treatment

ADVANCED TREATMENT

Nutrient Removal
Phosphorus Removal
Lime Treatment
Lime Recalcining !9!
SUBTOTAL, Phosphorus Removal
Nitrogen Removat |71
Recarbonation

SUBTOTAL, Nutrient Removal

Filtration

Carbon Treatment
Carbon Adsorption 19!
Carbon Regeneration
SUBTOTAL, Carbon Treatment

TOTAL, Advanced Treatment
TOTAL WATER RECLAMATION
Conventional Treatment

Advanced Treatrnent

TOTAL, WATER RECLAMATION

(2] Construction costs are taken from District

7.5 MGD DESIGN CAPACITY

Actual
Contract
Total Construction
Cost Per Phase (2]

$ 692,000
1,247,000
583.000
9,000

$2,531,000

401,000
652,000

$ 953,000
327,000
162,000

$1,442,000

705,000

656,000
183,000

$ 049,000

$2,996,000

2,531,000
2,996,000

$5,527,000

PR

ords of sctus!

Estimated
Nstional Average
Replacement Construction

Cost for 1969

$ 753,000
1,300,000
545,000
11,000

$2,609,000

378,000
518,000

$ 894,000
310,000
152,000

$1,356,000

687,000

632,000
199,000

$ 831,000

$2,874,000

2,609,000
2,874,000

$5,483,000

various periods between 1960 and 1968. These costs have not been adjuxted to o common year.
{S] Inchudes sudge handling, dewatering, incineration, and ash disposal.
[6] Indudes lime mud handling, dewatering, and recalcining.

[7) Ammonis stripping.

(8] Incdudes initial carbon costs to fill all carbon columns.

325

il

$ 19.50
33.60
14.10

0.30

$ 67.50

9.70
13.60

$ 23.20
8.00
4.00

$ 35.20

12.80

16.30
5.20

$ 150

$ 7450

' 67.50
74.50

$142.00

ded for various phases. Contracts for coastruction wese completad at



These items include buildings, electrical systems, piping, and controls
not specifically identifiable in the construction contracts. Both area and
volume relationships are used to proportion this capital cost to specific
treatment phases.

Total capital costs, based on 1969 national average replacement
costs, were 67.50 $/mg for conventional treatment and 74.50 $/mg for
advanced treatment. The 20 acre site where the present conventional and
advanced waste treatment processes are located was acquired in conjunc-
tion with the construction of the original 2.5 mgd primary and secondary
plant in 1960. Since the records did not show the site acquisition as a
separate item, the cost of the 20 acres was included only in the capital
cost of conventional treatment.

Assumptions for Operating Costs. The operating costs included in
this section are based on the plant design capacity of 7.5 mgd from Feb-
ruary 1969 to December 1970. During this period, the actual average mon-
thly influent flows varied between 1.79 mgd and 3.15 mgd. As a result of
recycling water from scrubber flows, backwashing filters, and backflowing
carbon columns, the filtration and carbon adsorption flows during the same
period varied between 3.13 mgd and 5.22 mad.

To compare operating costs on the common basis of the plant design
capacity, it was assumed the total cost for fuel, chemicals, make-up lime,
and make-up carbon would increase in proportion to the flow. However,
the same assumption could not be made for electricity, operating and main-
tenance labor costs, equipment repair, and instrument maintenance. Costs
per day for electricity were adjusted upward to reflect the equipment char-
acteristics at 7.5 mgd. The cost per day for operating and maintenance
labor, repair materials, and instrument maintenance were assumed to be
the same as at present and design flows.

The assumption that the plant is staffed as though it were operating